
 
 

KERALA WATER AUTHORITY 

 

 

 

 

DETAILED PROJECT REPORT 
 

SEWERAGE SYSTEM TO KASARAGOD                                                                            

MUNICIPALITY PHASE 1 - CONSTRUCTION OF 4MLD 

CAPACITY SEWAGE TREATMENT PLANT AT 

PACHAKKADU THURUTHU AND LAYING SEWERAGE 

NETWORK 

 
  

KERALA WATER AUTHORITY 
PPD &SEWERAGE VERTICAL 

KOZHIKODE 

 



I 
 

 
CONTENTS 

 

LIST OF TABLES .................................................................................................................... iv 

LIST OF FIGURES ................................................................................................................... v 

APPENDIX ................................................................................................................................ v 
[...]
1. On all excavation work, safety precautions for the protection of life and property are 

essential and measures to avoid too great inconveniences to the public care 

desirable. Such measures and precautions include the erection and maintenance of 

signs (to forewarn public), barricades, bridges and detours; placing and maintenance 

of lights both for illumination and as danger signals; provision of watchmen to 

exclude unauthorized persons, particularly children from tress passing on the work. 

2. Computation of the safe load carrying capacity of the pipe when installed and 

bedded in the manner to be specified using a suitable factor of safety and making 

certain the design supporting strength thus obtained is greater than the maximum 

load to be applied. 

3. Sewers may be laid in trenches or under embankment in areas which may be 

temporarily or permanently submerged in water. The fill load in such cases will be 

reduced and will correspond to the buoyant weight of the fill material. However, 

effect of submergence could be ignored which provides an additional factor of 

safety, but it may be necessary to check whether a pipe is subject to flotation. Under 

submergence, the minimum height of the fill material that will be required to 

prevent flotation ignoring the frictional forces in the fill can be determined. 

Wherever sufficient height of fill material is not available, anti-flotation blocks 

should be provided. 

4. All rigid pipes may be tested for strength in the laboratory by the three-edge bearing 

test (ultimate load). 

5. Width of the trench specified for a particular job should be minimum in consonance 

with the requirements of adequate working space to allow access to all parts and 

joints of pipe. 

6. The Field Engineer should keep in touch with the Design Engineer throughout the 

duration of the Project and any deviation from the design assumptions due to the 

exigencies of work, should be immediately investigated and corrective measures 

taken in time. 

7. All pipes used on the work should be tested as per the IS specifications and test 

certificates of the manufacturers should be furnished for every consignment brought 

to the site. 

8. Whenever shoring is used, the pulling out of planks on completion of work, should 

be carried out in stages and this should be properly supervised to ensure that the 

space occupied by the planks is properly back filled. 



 

31  

9. Proper back filling methods both as regards to selection of materials, methods of 

placing and proper compaction should be in general agreement with the design 

assumptions. 

10. In quicksand conditions, it is necessary to anchor the sewer to the ground and hold it 

at the grade as laid in the face of soil sink age. 

11. The type of bedding (granular, concrete cradle, full concrete encasement etc.) would 

depend on the soil strata and depth at which sewer is laid. 

12. It is understood that the line (horizontal alignment) and grade layout of a sewer line 

as per design must be carried out meticulously. The horizontal layout determines the 

location as well as direction of the sewer line, while slope (grade) of the line 

provides the necessary hydraulic carrying capacity of the sewerage system. 

13. The location of the trench is generally laid out first as an offset line running parallel 

to the proposed sewer centre line. This offset line is demarcated by wooden stakes 

driven into the ground surface at intervals of say, 15 m. The offset line, as is clear, is 

quite away from the sewer centre line with a view not to allow it being disturbed 

during construction; however, it must be proximate enough so that the transfer of 

measurements to the actual trench can readily be done. 

 

4.8 GANTRY 

Gantry of adequate capacity having floor control pendant will be provided for handling 

heavy parts of equipment’s, valves etc. during erection and maintenance of pumping 

stations. Proper opening to lift the heavy equipment will be provided at motor floor slab in 

pumping station. 

4.9 ARRANGEMENTS FOR POWER SUPPLY 

KSEB will supply power at 11/22KV HT supply or 440 V LT supply for the operation 

of pumps in the pumping stations and for operation of equipment in the STP. In respect of 

HT supply, suitable transformers would be provided to step down the voltages to 440V. In 

case the Horse Power of pump set is less than 75HP, 440V LT supply will be availed. Each 

pumping station shall have Motor control centre for start-stop and other controls for 

protection and safety of motors and other auxiliary equipment.   Capacitors of suitable 

capacity would be provided to improve the power factor to so that power consumption can 

be brought down. 

 

 

 

 

 

 



 

32  

Chapter 5 PROPOSED SEWERAGE TREATMENT PLANT 

5.1 GENERAL  

The constituents of concern found in wastewater are removed by physical, chemical, 

and biological methods. The individual methods usually are classified as physical unit 

operations, chemical unit processes, and biological unit processes. Treatment methods in 

which the application of physical forces predominate are known as physical unit operations. 

Examples of physical unit operations include screening, mixing, sedimentation, gas transfer, 

filtration and adsorption. Treatment methods in which the removal or conversion of 

constituents is brought about by the addition of chemicals or other chemical reactions are 

known as chemical unit processes. Examples of chemical unit processes include 

disinfection, oxidation and precipitation. Treatment methods in which the removal of 

constituents is brought about by biological activity are known as biological unit processes. 

Biological treatment is used primarily to remove the biodegradable organic constituents and 

nutrients in waste water. From practical observations, the rates at which physical, chemical 

and biological reactions and conversions occur are important, as they will affect the size of 

the treatment facilities that must be provided. The rate at which reactions and conversions 

occur, and the degree of their completion, is generally a function of the constituents 

involved, the temperature, and the type of reactor. The fundamental basis for the analysis of 

the physical, chemical and biological unit operations and processes used for wastewater 

treatment is the material mass balance principle in which an accounting of the mass is made 

before and after reactions and conversions have taken place. 

5.2 CHARECTERISTICS OF SEWAGE   

 

5.2.1 INFLUENT CHARACTERISTICS 

Table 5.1 Influent Characteristics 

Parameters Units Value 

Biochemical Oxygen Demand (BOD5) mg/l 250 

Chemical Oxygen Demand (COD) mg/l 400 

pH Units 6.00-7.00 

Total Suspended Solids (TSS) mg/l 400 

Total Dissolved Solids (TDS) mg/l 800 

Total Organic Nitrogen (Kjeldhal) mg/l >35<55 

Oil and Grease mg/l >1<10 

 

 



 

33  

 

5.2.2 EFFLUENT CHARACTERISTICS 

Table 5.2 Effluent Characteristics 

Parameters Units Value 

BiochemicalOxygenDemand(BOD5) mg/l <10 

ChemicalOxygenDemand(COD) mg/l <50 

pH Units 6.5– 7.5 

TotalSuspendedSolids(TSS) mg/l <10 

TotalDissolvedSolids(TDS) mg/l 100 

 

5.3  CAPACITY CALCULATION OF STP 

The details of forecasting of population and demand for zone1 is shown below 

Last census Population 2011    12205 Persons 

Population for sewerage zone-2011   12205 

Decennial increase     8.58 % 

Current year      2022 

Design period       30 Years 

Execution period     2 Years 

Projected population 2054    17060Persons 

Per capita water supply    150 LPCD 

Waste water generated    80% of water supply 

Quantity of waste water generated    2.05 MLD 

Groundwater Infiltration for pipeline & Manholes 5000L/km/day 

Total Ground water infiltration   5000x 21= 0.105MLD 

Number of persons per house    5Persons 

Average roof area     55m2 

Rainfall intensity     100mm/day 

Number of households in 2054    3412 Nos 

Waste water generated accounted for Rain water      0.3795 MLD 

Non domestic demand     0.41 MLD 

Total sewerage load     2.944 

Septage load for co-treatment                0.23MLD 



 

34  

Total                                         3.174 MLD 

Say         4 MLD 

 

5.4 UNIT OPERATIONS IN TREATMENT OF SEWAGE 

     

Table 5.3 Unit Operations  

Sl 

No. 

Unit Function Unit Operations /Phases 

1 Primary Removal of rags, floating 

matter, grit, oil and grease 

etc. 

Screening 

Grit removal 

Oil and grease trap 

2 Secondary Removal of Bio degradable 

organic matter and suspended 

solids 

Aerobic suspended growth 

(Aerobic and anaerobic) Lagoon 

Nitrate and phosphate removal 

Chemical oxidation 

Suspended growth 

Nitrification/De-nitrification 

Air stripping 

Ion exchange 

Chemical treatment 

Biological nutrient removal  

  Also include nutrient removal 

(Nitrate and Phosphate) in 

advanced technologies 

3 Tertiary Polishing the effluent for 

reuse application 

Pathogen removal 

Chlorine compounds 

O3, UV Radiation 

Membrane filtration 

Filtration variation 

Carbon Adsorption 

Iron exchange 

 

 

 

 

 



 

35  

5.5 THEPROPOSED PFD PROCESS FLOW DIAGRAM OF PROPOSED STP  

 

Figure 5.1  Process Flow Diagram 



 

36  

5.6 SELECTION OF TECHNOLOGY FOR THE PROPOSED STP 

MBBR Technology is opted for secondary treatment in this project for following reasons. 

1. MBBR has been in existence for a long time, also in India is approved technology. 

2. Minimum foot print 

3. Better Stabilized sludge 

4. Better Effluent Quality 

5. Less sophisticated 

6. Spare parts available 

7. Lower life cycle cost 

8. Nil odour nuisance and other environmental hazards 

5.6.1 FEATURES OF MBBR 

Biochemical oxygen demand (BOD) is an indirect measure of the concentration of 

biodegradable organic matter in water or wastewater. Organic matter (as measured by BOD) 

is one of the major constituents removed from wastewater in domestic wastewater treatment 

plants. The reason for being concerned about organic matter in water is its effect on 

dissolved oxygen in the receiving stream. Dissolved oxygen in water is essential for much 

of aquatic life, so organic contaminants that affect dissolved oxygen level in water are of 

concern. 

The two major reactions that take place in the organic carbon cycle are biological oxidation 

of waste organic matter and photosynthesis, which is the process by which green plants 

produce organic matter from carbon dioxide and water in reactions that are catalysed by 

sunlight and the chlorophyll in the green plants. Through the biological oxidation process, 

aerobic microorganisms utilize oxygen in breaking down organic matter to carbon dioxide 

and water together with small amounts of other end products. 

The process takes place as aerobic microorganisms utilize the waste organic matter as their 

food (energy) source. The process uses oxygen, so if it is taking place in a water body, 

dissolved oxygen is consumed. A large quantity of organic matter in the water will result in 

multiplication of microorganisms and rapid removal of dissolved oxygen, leading to oxygen 

depletion below the level needed by aquatic life. This is also the process that takes place in 

biological oxidation processes in wastewater treatment plants for removal of organic matter 

from the incoming wastewater. 

The MBBR process for wastewater treatment was invented and initially developed by 

Professor HallvardǾdegaard in the late 1980s at the Norwegian University of Science and 

Technology. Use of this wastewater treatment process has spread rapidly. 

The MBBR process is an attached growth biological wastewater treatment process. That is, 

the microorganisms that carry out the treatment are attached to a solid medium, as in 

trickling filter or RBC systems. By contrast, in a suspended growth biological wastewater 

treatment process, like the activated sludge process, the microorganisms that carry out the 

treatment are kept suspended in the mixed liquor in the aeration tank. In the conventional 

 



 

37  

attached growth biological treatment processes, like trickling filter or RBC systems the 

microorganisms are attached to a medium that is fixed in place and the wastewater being 

treated flows past the surfaces of the medium with their attached biological growth. which 

are described in more detail in the next section. The MBBR treatment processes typically 

take place in a tank like an activated sludge aeration tank. In contrast, an MBBR process 

utilizes small plastic carrier media, which are kept suspended by a diffused air aeration 

system for an aerobic process or by a mechanical mixing system for an anoxic or anaerobic 

process. A sieve is typically used at the tank exit to keep the carrier media in the tank. 

MBBR processes use plastic media support carriers like those shown in Figure 11. As 

shown in Figure, the carrier is typically designed to have a high surface area per unit 

volume, so that there is a lot of surface area on which the microorganisms attach and grow. 

Two properties of the carrier are needed for the process design calculations are the specific 

surface area in m2 /m3 and the void ratio. The specific surface area of MBBR carriers is 

typically in the range from 350 to 1200 m2 /m3 and the void ratio typically ranges from 

60% to 90%. Design values for these carrier properties should be obtained from the carrier 

manufacturer or vendor (Harlan H. Bengtson). 

The MBBR waste water treatment process is quite flexible and can be used in several 

different ways: 

1. Single stage BOD removal 2. Two stage BOD removal 3. Two stage BOD removal and 

Nitrification 

2. Single stage tertiary Nitrification 5. Pre-Anoxic De nitrification 6. Post-Anoxic De 

nitrification (Harlan H. Bengtson). 

 

Figure 5.2  MBBR Carrier media in a MBBR tank 



 

38  

The idea behind the development of the moving bed biofilm process was to adopt the best 

from both the activated sludge process and the biofilter processes without including the 

worst. Contrary to most biofilm reactors, the moving bed biofilm reactor utilises the whole 

tank volume for biomass growth, as does also the activated sludge reactor. Contrary to the 

activated sludge reactor, it does not need any sludge recycle, as also the case in other 

biofilm reactors. This is achieved by having the biomass grow on carriers that move freely 

in the water volume of the reactor, kept within the reactor by a sieve arrangement at the 

reactor outlet. Since no sludge recirculation takes place, only the surplus biomass must be 

separated – a considerable advantage over activated sludge process. The reactor may be 

used for both aerobic, anoxic or anaerobic processes (H. Ǿdegaard). 

The key design parameter for sizing the MBBR tank is the surface area loading rate 

(SALR), typically with units of g/m2 /day, that is g/day of BOD coming into the MBBR 

tank per m2 of carrier surface area. Using design values for wastewater flow rate and BOD 

concentration entering the MBBR tank, the loading rate in g BOD/day can be calculated. 

Then dividing BOD loading rate in g/day by the SALR in g/m2 /day gives the required 

carrier surface area in m2. The carrier fill %, carrier specific surface area, and carrier % void 

space can then be used to calculate the required carrier volume, tank volume and the volume 

of liquid in the reactor (Harlan H. Bengtson). 

As an improvement over the attached growth systems, the concept of trapping the 

microbes into the attached biomass concentration and long solids retention time in a 

biological reactor can limit the waste sludge production for a given reduction of BOD. This 

is due to the higher biomass concentration in the reactor due to the immobilized biomass 

and hence the Food/Microorganism ratio Nitrification going beyond the extended aeration. 

It is stated that during aeration, the synthesis and accumulation of readily biodegradable 